

Zertifikat
Nr. BAU 20143
vom 02.07.2020

DGUV Test - Zertifikat

Name und Anschrift des
Zertifikatsinhabers:
(Auftraggeber) Cembrit Holding A/S
Gasværksvej 24
9100 Aalborg
DÄNEMARK

Produktbezeichnung: **Faserzement Wellplatte**

Typ: Cembrit W177 - 5,5 RC und Cembrit W177 - 6,5 RC mit Polypropylen
Zulassungsnummer: Z-31.4-219

Prüfgrundlage: GS-BAU-18:2015


Zugehöriger Prüfbericht: 20190013001

Weitere Angaben: Der Hersteller ist berechtigt das DGUV Test-Zeichen
"Durchsturz sicher" zu verwenden.
Faserzement-Wellplatten dürfen nur auf lastverteilten Laufbohlen
bzw. Laufstegen begangen werden.
Diese DGUV Test Prüfbescheinigung ist eine Erstbescheinigung für
die Herstellung der Faserzementplatten im polnischen Werk der Fa.
Cembrit Holding A/S.

Bestimmungsgemäße Verwendung
Eindeckung von Dächern von Gebäuden in überlappender
Verlegart.

Hersteller ist gleichzeitig Zertifikatsinhaber.

Das geprüfte Baumuster entspricht der oben angegebenen Prüfgrundlage.
Der Zertifikatsinhaber ist berechtigt, das umseitig abgebildete DGUV Test-Zeichen an
den mit dem geprüften Baumuster übereinstimmenden Produkten sofern zutreffend
mit dem oben genannten Zeichenzusatz anzubringen.
Dieses Zertifikat einschließlich der Berechtigung zur Anbringung des DGUV Test-Zeichens ist gültig
bis: **01.07.2025**
Weiteres über die Gültigkeit, eine Gültigkeitsverlängerung und andere Bedingungen regelt die
Prüf- und Zertifizierungsordnung.


Dipl.-Ing. (FH) Franz Welsch
Stv. Leiter der Prüf- und Zertifizierungsstelle



DGUV Test Zeichen



certificate
no. **BAU 20143**
dated 2020-07-02

Translation In any case, the German original shall prevail.

DGUV Test Certificate

Name and address of the holder of the certificate (customer) **Cembrit Holding A/S
Gasværksvej 24
9100 Aalborg
DENMARK**

Product designation: **Fibre cement panels**

Type: **Cembrit W177 - 5,5 RC and Cembrit W177 - 6,5 RC with
Polypropylen
Zulassungsnummer: Z-31.4-219**

Testing based on: **GS-BAU-18:2015**

Test report: **20190013001**


Further details: **The manufacturer is entitled to use the DGUV Test mark with the additional remark "Fall-through safe".
Fibre cement corrugated panels may only be used on load-distributed running planks or catwalks.
This DGUV test certificate is a first certificate for the production of fibre cement panels at the Polish plant of Cembrit Holding A/S.**

**Intended Purpose
Covering of roofs of buildings in overlapping installation mode.**

The manufacturer is also Certificate holder.

The type tested complies with the test basis specified above. The holder of the certificate is entitled to affix the DGUV Test mark shown overleaf to the products complying with the type tested, including the specification given under the heading further details.
The present certificate including the right to affix the DGUV Test mark is valid until: **2025-07-01**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification.


Dipl.-Ing. (FH) Franz Welsch
Deputy Head of Testing and Certification Body



DGUV Test mark

